ER BV A R A TR0 B

SPARE PARTS CATALOG FOR EVERUN WHEEL LOADER

(ER10/ER12/ER15/ER16/ER20)




Bl B
ER M e Ak B L BB, 208 T
FIHEAE ] . dEAE AN PR IR T AR b5
2, DR R A B, W
B T IR SR MR R
KAWL LRI AR, AR
et
A B A B S KA Ry 2 bl T 2%
PRI R AN AR AR - MAEHLA A
APREI AR, ORI AT, A
TNV AT, WA 9 SO0t
G o
B R RE D A P K g i, 7 i
Koo AWk, A 3 ZARGE BT dh
G2z Ui W], AR DK A B AT B
LU 7= b A — 80 W7 22 AR A,
DIk, #E P AT W AR, SR B P
WAREZE IR ) H TR 2 5
SN2 A B IR 2 AR 1 A RS,
FFAF BUBAFRN L AR N 51 KK T 3
B, 5 E .

T By SO AT PR 2 ]
2014/01/01

FORWARD

THIS BOOK IS MADE FOR THE ESTEEMED
CUSTOMERS OF EVERUN WHEEL LOADERS,
WHICH CAN HELP YOU TO REPAIR AND
MAINTAIN EVERUN WHEEL LOADERS.
AFTER READING THIS BOOK, YOU ALSO
CAN HAVE A BETTER UNDERSTANDING
ABOUT EVERUN WHEEL LOADERS. IN THIS
BOOK, IT DOESN'T HAVE A SPARE PARTS
CATALOGUE FOR THE ENGINE, BECAUSE
ENGINE HAS A SEPARATE SPARE PARTS
CATALOGUE.

THIS BOOK CONTAINS THE DRAWING OF
DIFFERENT PARTS OF EVERUN WHEEL
LOADERS. PLEASE BE NOTED THAT IF THE
SPARE PARTS CANNOT BE DISASSEMBLED,
WE ONLY MARK THE PART NAME IN
COMPLETE.

THIS BOOK IS ONLY BASED ON THE WHEEL
LOADERS WE PRODUCED NOW. IF EVERUN
PRODUCTS IS UPGRADED IN FUTURE, THIS
BOOK WILL BE IN INVALID, SO IF YOU
WANT TO BUY SPARE PARTS, PLEASE LET
US KNOW THE SERIES NUMBER OF THE
MACHINE.

MANY THANKS FOR THE EFFORTS OF ALL
THE EVERUN STAFF WHO HAS TAKEN PART
IN THE COMPILATION OF THIS BOOK.

QINGDAO EVERUN MACHINERY CO. LTD.

2014-01-01



= EVERUN;

E—
FIGI

3

FIG2
E=

FIG3
[E M

FIG4
Elf

FIG5
El7<

FIG6
Elt

FIG7
ESPAN

FIG8
EA

FIG9
&+

FIG10
E+—
FIG11
E+=
FIG12
E+=
FIG13
&+
FIG14
E+&H
FIG15
E+7<
FIG16
B+t
FIG17
E+/\
FIG18
B+
FIG19

H 3 CONTENTS

T L R R e 1
DIESEL ENGINE SYSTEM. .. couneeee et 1
T T B U B ettt (3)
MUFFLER ASSEMBLY ...ttt (3)
B B B ettt (5)
AIR FILTER ASSEMBLY ... oot (5)
BB BB i B ettt (7
RADIATOR ASSEMBLY ...ttt (7
I LR e (9)
ACCELERATOR SYSTEM. .. vttt (9
BBl R e 11
MAIN DRIVE SYSTEM. ...t 11
TEEE RSB YJ-265(BMEMR) ..o 13)
TORQUE CONNERTER ASSEMBLY YJ265 (ELASTIC PLATE) ......... 13)
B R B T et A7
RELIEF VALVE ASSEMBLY ... ceveetee et 17
0 TR e 19
OUTLET PRESSURE VAVLE ASSEMBLY ....c..uieiiiieieeeeeeeeieeeea 19
B T o B . e e et 21D
GEARBOX ASSEMBLY ...t 2D
BT B B BB ettt et (25)
FRWARD CLUTCH ASSEMBLY .....ueeieieee e (25)
B R R BT B B o B oo et 27
BACKWAR CLUTCH ASSEMBLY .....oevieeee e 27
B T HE . ettt e (29)
GEAR SHIFT CONTROL VAL VE.. . ...t (29)
Tt | I o RS RTPRRR (31
GEAR SHIFT CONTROLASSEMBLY ... eieeeeeeee e, (31
BB E R e (33)
HYDRAULIC TRASMISSION SYSTEM......oiveeeiiieeieeeeeeee (33)
LB T B ettt (35)
OIL FILTERS ASSEMBLY ..ot (35)
B T R B e (37)
WHEEL ASSEMBLY ...ttt (37)
T B B e (39)
MAIN REDUGCER. ... .ttt (39)
DR B IR R B et 41

AXLE ASSEMBLY ... 41



3 Pt R o = Y R (43)

FIG20  MAIN REDUGCER. ... ..ou et e, (43)
Bl — BB e (45)
FIG21 FRONT DRIVING SHAF ...t (45)
Bl o H R EI . 47
FIG22  DRIVING SHAF T ..ottt 47
Bl S BRI e (49
FIG23 REAR DRIVING SHAFT ...t (49)
Bl T R B e (51
FIG24 FRAME OF DRIVING SHAFT ...t (51)
3 e - o TR (53)
FIG25 TYRE RIM MODULE ... .ottt (53)
Bl 78 BB R R e (55)
FIG26 BRAKE MECHANISM. ..ottt (55)
Bl T BE B et (57)
FIG27 BRAKE BOOSTER ASSEMBLY .....uneieeeeee e, (57)
Bl 0 BB R B et (59)
FIG28 BRAKE CALIPER .....oeee et (59)
Bl FHIBRIA . e (61)
FIG29 BRAKE CONTROL MECHANISM. ......iiiisiiee oo 61
Bl ot BB B e (63)
FIG30 HAND BRAKE ASSEMBLY .....ovveeeie e (63)
e e - 1=y U TP (65)
FIG31 FRONT FRAME ... et (65)
Bl o T B B e (67)
FIG32 REAR FRAME ... et (67)
Bl o o A a N i B et (69)
FIG33 OSCILLATING FRAME ASSEMBLY ....o.ueiieoeeeee e (69)
e Lt o PR an
FIG34 QUICK HITCH. et an
[ e TR == .= Y TSR (73)
FIG35 ARM ASSEMBLY ...ttt (73
I AT X 38 o AR EUUTT U PURTRR PP (75)
FIG36 REAR BUMBER. .. ...ttt (75)
Bl ot BTl B et (76)
FIG37 ENGINE HOOP . ...t (76)
Bl N I e 77
FIG38 STEERING WHEEL ASSEMBLY ....evviteiee et an
Bl o AR B e (79
FIG39 STEERING MECHANISM FRAME MODULE..........oovvieeiiieeinn.. (79
i e o o =Y 2 PR (81
FIG40 STEERING SYSTEM. ...ttt (81



Em+—
FIG41
EO+=
FIG42
Em+=
FIG43
[+
FIG44
EO+3H
FIG45
B M +7<
FIG46
B+t
FIG47
Em-+/\
FIG48
Em+Ah
FIG49
Elh+
FIG50
BAH+—
FIG51
Ba+=
FIG52
Bha+=
FIG53
E3 i 1
FIG54
Ea+h
FIG55
Sy pay
FIG56
Ei+t
FIGS57

B B B et (83)
STEERING GEAR. ... coei et (83)
e T R e e (85)
PRIORITY VALVE ASSEMBLY ...t (85)
2 2 e PR (87)
STEERING CYLINDER. ... .eeet et (87)
TR B B E R o oo (89)
IMPLEMENT HYDRAULIC SYSTEM....covuteiiiiiieeeeie e (89)
BT e 9D
TIPPING CYLINDER. ... ettt 9D
BT T e (93)
LIFTARM CYINDER. ..ot (93)
S (95)
GEAR PUMP . ..., (95)
B R B T R e (97)
MULTI-WAY DIRECTIONAL VALVE.......ot it 97
TR R e (99)
WORKING CONTEOL SYSTEM.....neeeeeeee e (99)
B B B et (101)
HYDRAULIC OIL TANK ASSEMBLY ... covveieeie e (101)
B S B . et (103)
FUEL OIL TANK ASSEMBLY .....ceviteeeee e (103)
B A B R B oot (105)
CONSOLE ASSEMBLY ...oivviiee e, (105)
e e =y o AR (107)
CABIN ASSEMBLY ...ttt (107)
B R B e (109)
SEAT ASSEMBLY ...ttt (109)
R R B . et (111
PANEL ASSEMBLY ...ttt (111)
R A LR e (113)
PANEL ATTACHMENTS MODULE.......covviiiiiieiiiieiiies e, (113)
BB R oo (115)
ELECTRIC SYSTEM....ieieiee et (115)



M RG
ENGINE SYSTEM




Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 W146000000 LESmH(R4105G57) DIESEL ENGING 1
2 7130110321 Lt i E OIL INLET PIPE ASS'Y 1
3 7130110270 LemEHE OIL OUTLET PIPE ASS'Y 1
4 7130110051 LemiEE 3R SUPPORT 2
5 7130110260 LI R RUBBER WASHER 2
6  B040811670 1242 M6x70 BOLT M16x70 4
7 B050211614 e i Ei2 8 M16 NUT M16 4
8 7020350470 k30 [I-WASHER 4
9 7020350480 LEHRE R RUBBER WASHER 4
10 B060111404 #HE 12 WASHER 12 8
11 B040911435 1242 M12x35 BOLT M12x35 8




iHE AR T X
MUFFLER ASSEMBLY




Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 7220110120 HESREN SILENCER BODY ASS'Y 1
2 7130110230 HER SLIENCER COTTON 1
3 7130110330 BEEH Y EXHAUST PIPE 1
4 7220110010 HEEHYEF AIR INLET PIPE 1
5  B050310807 2 £ M8 NUT M8 4
6  B060110802 #HE 8 WASHER 8 4
7 B040710830 1242 M8x30 BOLT M8x30 4




=S AR T X
AIR FILTER ASSEMBLY




Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 W011200020 TR RN AIR FILTER ASS'Y 1
2 7020350020 TiESEF i CLAMP FOR FILTER 2
3 7220110110 TREREE AIR INLET PIPE 1
4 B190110800 Mz $iE d80 CLAMP d80 1
5 B190110700 Mz fiE d70 CLAMP d70 1
6 7220110080 TIEEER BRACKET 1
7 7140110270 TR BRACKET 1
8  B040711035 1242 M10x35 BOLT M10x35 2
9  B060211002 #E 10 WASHER 10 2
10 B050311008 12 £ M10-6 NUT M10-6 2
11 B040710816 1242 M8x16 BOLT M8x16 12
12 B060110802 #HE 8 WASHER 8 12
13 B050310807 12 M8 NUT M8 4
14 7220110030 TESEN FLANGE PIPE 1




BB
RADIATOR ASSEMBLY




Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 5| LEADING RING 1
2 W011200012 HLimE RS RADIATOR FOR OIL 1
3 B050311008 2 £ M10-6 NUT 8
4 B060111003 #E 10 WASH 8
5 W011200002 IKFE R A 2S RADIATOR 1
6 7110110550 KHNEHKE ENGINE OUT LET WATER PIPE 1
7 B190110500 Mz & d50 CLAMP 1
8 v & F COVER 1
9 KFEER SUPPORT OF RADIATOR 2
10 B050261008 128 M10 NUT 4
11 B080210005 4 2.5%25 PIN 4
12 B060111003 #[E 10 WASH 4
13 B040911040 1252 M10x40 BOLT 4
14 B190110600 Mz fiz d60 CLAMP 1
15 7110110020 Lemi K E ENGINE INLET WATER PIPE 1
16 B040710820 1242 M8x20 BOLT 16
17 B060110802 #E8 WASH 16
18 7110100030 B EEid M O4Ek RADIATOR INLET ADAPTER 2
19 B050310807 12 £ M8-6 NUT 8




fniALa
ACCELERATOR MECHAN I SM




Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 W110001840 IR R ACCELERATOR PEDAL 1
2 W110002620 I T PUSH PULL CABLE 1
3 W110002630 I EXTINGUISHING CABLE 1
4 7220040010 A5 BRACKET 1
5  B040910620 122 M6x20 BOLT M6x20 4
6  B060110602 #E 6 WASHER 6 4
7 B040710516 1252 M5%x16 BOLT M5x6 1
8  B060210502 HE S5 WASHER 5 1
9  B060410501 HE S5 WASHER 5 1
10 B050330505 12 £ M5-6 NUT M5-6 1
11 B080310619 $H%h B6%19 PIN SHAFT B6x19 1
12 B060210602 #E 6 WASHER 6 1
13 B080210216 4 2x16 PIN 2x16 1

-10-



LB
TRNSMISSION SYSTEM

-11 -



Fs RS
KEY PART NO.

AR

DESCRIPTION

1 W11000010 B4 16/70-20 RIM ASS'Y 4
2 7220170010 AR S TIRE ASS'Y 4
3 \W044800000 EIRENHF REAR AXLE ASS'Y 1
4 W020700004 T EE 2% TORQUE CONVERTER ASS'Y 1
S5 7220170060 f5 15 Bh REAR DRIVING SHAFT 1
6 7020150500 TR TRANS MISSION ASS'Y 1
7 7110170100 H B % Bh4h DRIVING SHAFT 1
8 7020150510 & B4 Sz B FRAME OF DRIVING SHAFT 1
9 7110170150 BIfEEh3H FRONT DRIVING SHAFT 1
10 W044900000 BIOR ZhA5F FRONT AXLE ASS'Y 1

-12 -



YJ265 TS (GHTEHRD)
YJ265 TRQUE-CONVERTER (ELASTIC PLATE)

21 2649 14722 34 27

2 1228132

11 12 141329216

-13-




Fs K= AR "=
KEY PART NO. DESCRIPTION QTY
8514
1 YJ265-01 FEIK GEAR BOX 1
2 YJ265-02 WELE DOUBLE SPACER 6
3 YJ265-03 SRR ELASTIC PLATE 2
4  YJ265-04 RIS TURBINE 1
5  YJ265-05 = SATTOR 1
6  YJ265-06 EiER COUPLING LMPELLER 1
7  YJ265-07 EHR FILLER1
8  YJ265-08 SR FE TURBING HUB 1
9  YJ265-09 E= II-CIAMPING COVER 1
10  YJ265-10 F Bhih TURBING SHAFT 1
11 YJ265-11 REpRE IMPELLER HUB 1
12 YJ265-12 O BVZ$1 [ 106%3.0 O-RING 1
13 YJ265-13 #hH DOUBLE SPACER 3
14  YJ265-14 Rip IMPELLER 1
15 YJ265-15 O B+ 279%x3.5 O-RING 1
16 YJ265-16 ﬁn.ﬁﬁi DISC1
17 YJ265-17 O BU$1 [ 292%x3.5 O-RING 1
18  YJ265-18 IREH R BN IGEE GEAR 2
19 YJ265-19 IR 13 3R 4 11 SHFT(1I) 1
20  YJ265-20 Gh R e BEARING SEAT 2
21 YJ265-21 LI s e o) s GEAR 1
22 YJ265-22 S#ppE STATOR HUB 1
23 YJ265-23 ZGl/2" 7Kg & TREAD PLUG 1
24 YJ265-24 HihE SLEEVE 1
25  YJ265-25 e g GEAR 1
26  YJ265-26 Z 1R 50 SEAL RING 2
27  YJ265-27 DHE SLEEVE 1
28  YJ265-28 ENLEH PIN 4
29 YJ265-29 IR 3136 R | SHAFT(1) 1
30 YJ265-30 FRA# NAME PLATE 1
31 YJ265.1 BLE I8 S RELIEF VELVE ASS'Y 1
32 YJ265.2 HOE H RS OUTLET VALVE ASS'Y 1
33 YJ265-31 ME=E COVER PLATE 2
34  YJ265-32 EZ= | I-CIAMPING COVER 2
35  YJ265-33 T AR PAPER GASKET 1
36  YJ265-34 HAOE HiEgkE PAPER GASKET 1
B854
1  GB5783-86 1242 M8x20 BOLT 1
2  (3893-87 #pE 8 WASHER 25
3  (38894.1-86 4hi4[E 40 SNAP RING 3
4  GB276-89 ih7& 108 BEARING 3
5 (GB867-86 05T 8x19 RIVET 10
6 (85783-86 124 M10x20 BOLT 8
7  GB93-87 #E 10 WASHER 28
8 (GB893.1-86 FL¥4E 68 SNAP R JNG 5
9 GB29.1-88 1242 M8x16 BOLT 6
10 GB5782-86 1242 M8x60 BOLT 24
11  GB848-85 J# 8 VVASHER 24
12  GB6170-86 12 £ M8 NUT 24
13  GB70-85 1247 M8x16 SCREW 8
14  GB5783-86 24T M10x40 BOLT 8
15 GB825-88 mINZET M10 SCREW 1

-14 -



YJ265 TS (GHTEHRD)
YJ265 TORQUE—CONVERTER (ELASTIC PLATE)

21 2649 141(7)22 34 27

11 12 1 41329'2216

-15-



Fg K5 AR "=

KEY PART NO. DESCRIPTION QTY

RS
16 GB893.1-86 FL4E 80 SNAP RING 2
17 GB276-89 4k 208 BEARING 2
18 GB70-85 #2457 M10x40 SCREW 4
19  GB894.1-86 ihPHE 72 SNAP RING 1
20 GB276-89 4% 308 BEARING 1
21 (58893.1-86 FL4E 90 SNAP RING 3
22 HG4-692-67 sHE PG80x110x12 OIL SEAL 1
23 GB65-85 H24T M6% 12 SCREW 4
24 (GB93-87 HE 6 WASHER 4
25  (58827-86 0%T 2x5 RIVET 4
26 GB5783-86 1242 M10x25 BOLT 4
27  (385782-86 122 M10%x60 BOLT 4

-16-



X

RELIEVE VALVE ASSEMBLY

1

S 1

)
4

-17 -



FE K= AR H=E
KEY PART NO. DESCRIPTION QTY
1 YJ4-26501-1-10 B8 NUT 1
2 YJ-26501-1-2 4§ %425 NUT 1

3 YJ;-26501-1-8  #44F (=) SHAFT

4 B160120150 GB3452.1-82 O EI[E 15%x2.65 O-RING 15x2.65 1
S YJ1-26501-1-7  H#EFo8E SPRING 1
6 YJ;-26501-1 -8 @i (=) VAVLE 1
7 YJ-26501-1-9 (R EE VALVE SEAT 1
8 GB893.1-86 4 20 SNARING 1
9 YJ4-26501-1 -3 #4#F (—) SHAFT 1
10  B160120140 GB3452.1-82 O ZY[E 14x2.65 O-RING 14x2.65 1
11 YJ4-26501-1-1  [R{K VAVLE BOBY 1
12 YJ;-26501-1-4 @i (—) VALVE 1
13 YJ;-26501-1-11 /3% SPRING 1
14 YJ;-26501-1-5  K#E SPRING 1

-18-



O E A
OUTLET PRESSURE VALVE

-19-



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 YJ-26501-2-1 &2 SCREW 1
2  JB982-77 HEHRE 20 WASHER 1
3 YJ26501-2-2 ME SPRING 1
4 GB308-84 WEK 911 STEEL BALL 1
S5 YJ;-26501-2-1 & Ok VALVE BABY 1

-20-



T RAE X
GEARBOX ASSEMBLY

7262524 2

(

28 o

o
©
@) QinRis?
el

)

(“""-_\-!‘T"‘
g I
M
< 0

o
)

fl
\JJ
252627

0

&h
) 64

4

:
3

=

"39
61

-21-




Fs K= AR "=
KEY PART NO. DESCRIPTION QTY

1 B010410612 B24T M6%12 SCREW M6x20 4
2 A7 IR PLUG 6
3 W030100415 FIREiR R EBON b FILLER CAP(FORWARD) 1
4  B160120106 O Z![ 10.6x2.65 O-RING 10.6%x2.65 4
5  WO030100416 Y Ebupl S FI LLER CAP(REVERSE) 1
6  W110000771 = IR CONTROL VALVE 1
7  B120134023 4% 308 BEARING 308 2
8  W030100320 R B) 4l K 548 GEAR 1
9  WO030100412 FRIR RING 1
10  W030100300 Hh B 3/ )Vig %R GEAR 1
11 W030100280 FH (8] 4 MI-SHAFT 1
12 148 SNAG RING 1
13 WO030100470 E= COVER 1
14  B060111203 #®E 12 WASHER 12 8
15  B040911230 1244 M12x30 BOLTM12x30 4
16  B080210440 £ 4x40 PIN 4x40 2
17 #28 M20x1.5 NUTM20x1.5 2
18 #HE WASHER 2
19 B160130325 O B[ 32.5x3.55 O-RING 32.5%x3.55 2
20 WO0301001 50 TIRFERIAI A= FLANGE 1
21 NS PROTECTOR 2
22  \W030100419 S ERK 47x84x12.5 OILSEAL47x84%12.5 2
23 o] jh PLATE 2
24 i)t S R P CAGE BEARING 2
25 ERE SHIM 240
26 B160131030 O B[ 103%355 O-RING 103x3.55 2
27 #®p WASHER 2
28  W030100520 4% 7308E BEARING 7308E 2
29  W030100380 i 4 SHAFT 1
30 12 3E PLUG 1
31 B160110515 O I 51.5%2.65 O-RING 51.5%2.65 1
32 W030100530 i P Y FILTER 1
33 RE SPACER 1
34  W030100260 Wi GEAR 1
35  W110001540 SHFR OIL INDICATOR 1
36  W030100400 TR FE 7K CARRIER 1
37 T i ki 2E THREAD PLUG 1
38 SEEHE OIL PIPE 1
39  W030100770 TR E A= COUP LING 1
40 WO030100020 FIRESHEMEAREE K CLUTCH(R, H) 1
41  B040911240 1242 M12x40 BOLT M12x40 4
42  B060111203 #E 12 WASHER 12 8
43  B040911030 124 M10x30 BOLTMIOx30 33
44  B060111002 #E 10 WASHER 10 33
45 W030100820 inE COVER 1
46 B160130825 O EI[E 82.5x3.55 O-RING 82.5%x3.55 1
47  WO030100010 AR E SRR K CLUTCH(F 1
48 TRy e OILBOLT 2
49 B160110106 O Z![ 10.6x2.65 O-RING 10.6%2.65 4
50 W030100540 EiEk UNION 8
51 il E RSk UNION 1
52 7110100060 1R E MR E HOSE 1
53  B190110400 W& $i& d40 CLAMP D40 2
54 751030140 AR OIL GROUP 1

-22-



SR
GEARBOX ASSEMBLY

\

TR

gL6l oz g ce

AWV,

€2¥eceoe L gz

/¢

ThEd

i
b

Ly

-23-



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY

55 7110120210 rf COVER 1

56 7610240990 P IR 25 L AX BREATH TOOL 1

57 W030100480 B R IREAE SLEEVE 1

58  W030100120 BERSHInEME SLEEVE 1

59  B040911230 1242 M12x30 BOLT M12x30 4

60 B040912035 1242 M20x35 BOLT M20x35 8

61  B060112005 #[E 20 WASHER 20 8

62 T 3R S R R SUPPORT 2

63  B040912100 122 M20x100 BOLTM20x80 4

64 7100050021 TR AR SRR DAMPING SPACER 4

65 7100050010 #HiR SPACER 2

66 FE B SEAL WASHER 1

67 HE R SEAL WASHER 3

-24 -



HIHEE S 8RS
FORWARD CLUTCH ASSEMBLY

12

1115Q@ 13@

215 11

616 111)@® 2




Fg K5 AR "=
KEY PART NO. DESCRIPTION QTY
B #l4
1 W030100301 =1 SNAP RING 1
2 W030100310 g GEAR 1
3 WO0301 00402 BAREEER CLAMPING PLATE 2
4 W0301 00220 EE PISTON 2
S SNEFER | I-SEAL RING 1
6 SNEER T I1-SEAL RING 1
7 W030100800 AT B A R EK CLUTH SUMP 1
8  W030100720 BIHEFY B & 24 CLUTH SHAFT 1
9  W030100450 BEBEIR CLUTH DRIVEN DISC 8
10 W030100460 BAREHH CLUTH DRIVING DISC 8
11 W030100440 BEEME SPRING 2
12 'W030100730 Wi GEAR 1
13 4 SNAP RING 1
14 RE SLEEVE 1
15 5 55 R ] SPRING RETAINER 2
16 W030100210 HE WASHER 1
17 2510210240 THIR SEAL RING 3
FREH
1 8121124018 4h7k 50208 BEARING 2
2 8070255002 48 50 SNAP RING 2
3 8070250011 48 150 SNAP RING 2
4 8070156803 4 68 SNAP RING 2
S 123 7GI/8" THREAD PLUG 2
6 8120134023 4k 308 BEARING 2
7 8120114012 M7k 108 BEARING 2
8 1EZIER 80 LOCK RING 2
9 I 4E124T M8x10 SCREW 2

-26-



BEREESHRLD
BACKWARD CLUTCH ASSEMBLY

16 7 19

4)14 12 13

17 2@

11

@217 11

2

|"1 -} gn

718

-27-



Fs K3 AR "=
KEY PART NO. DESCRIPTION QTY
B #l4
1 W030100301 =1 SNAP RING 1
2 W030100310 g GEAR 1
3 W030100310 BAREEER CLAMPING PLATE 2
4 W030100220 EE PISTON 2
S5 W030100220 SNEFER | [ -SEAL RING 1
6  W030100220 SNEFER 1T I1-SEAL RING 1
7 W030100130 BRI B A RETIN CLUTH SUMP 1
8  W030100430 BRI E AR CLUTH SHAFT 1
9 W030100450 ESEWE CLUTH DRIVEN DISC 8
10 wW0301001 30 BAREHH CLUTH DRIVING DISC 8
11 W030100440 BEEME SPRING 2
12 'W030100270 wie GEAR 1
13 i GEAR 1
14 UEE I DOUBLE SPACER 3
15 =1 SNAP RING 1
16 W030100360 4] SNAP RING 1
17 o 5 ] SPRING RETAINER 2
18 W030100210 HE WASHER 1
19 2510210240 FEHIR SEAL RING 3
i
1 8121124018 4% 50208 BEARING 2
2 8070255002 148 50 SNAP RING 2
3 8070250011 148 150 SNAP RING 2
4  GB32.1-88 1244 M12x30-10.9 BOLT 6
5  (B893.1-86 48 85 SNAP RING 2
6  Q/zB285-77 123 7Gl/8" THREAD PLUG 2
7 8120134023 4% 308 BEARING 2
8 8120124018 4% 209 BEARING 2
9 1EZHER 80 LOCK RING 2
10 T 4E4ZIR M8x10 SCREW 2

-28-



TIRRIN I
SHIFING CONTROL VALVE

24

23

22 —3%
21

20

;

e

«(iiuu;-rs((-qt(m(‘ﬁ\ A

"y 14
12 ey
9 g
7
g 8
11



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY

1 ORI O-RING

2 71155.59 R MRS VALVE

3  ZL15.5.5-1 Y\ R IR BODY

4 1R3E PLUG

S HE| WASHER

6 1R PLUG

7 GB308-84 NIk 3/8" STEAL BALL

8 Z7L155.5-13 ELLSAT STOPPER

9  ZL15.5.5-12 WE SPRING

10 GB3452.1-82

O ZY[E 10x2.65
123

O-RING 10%2.65
PLUG

2
2
1
2
3
3
2
2
2
1
1
12 2E PLUG 1
13 M SPRING 1
14 7115557 [ VALVE 1
15 71L15.5.5.1.1 B ES) SEAL 1
16 7L15.5.5.1-6 e RING 1
17 7L15.5.5.1-7 BN RING 1
18 GB3452.1-82 O B % %18 20x2.65 O-RING 20%2.65 1
19  7L15.5.5.1-1 AL TR VALVE BOBY 1
20 Z7L15.5.5.1-5 HEH SPOOL 1
21 7115.5.5.1-4 HE PLUG 1
22 7115.5.5.1-3 TEEH RING 1
23  GB3452.1-82 O B3 16%2.65 O-RING 16x2.65 1
24 7115.5.5.1-2 &k ADAPTER 1
25 71155.5-4 BHRAEk ADAPTER 1
26 7L15.5.5-5 =@iEk TADAPTER 1
27 7L15.5.5-6 &k ADAPTER 1
28 #k ADAPTER 1
29 AR E DUST AEAL 2

-30-



FIRFHHA
SHIFING CONTROL VALVE

-31-



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 7020140010 FE OPERATION HANDLE 2
2 7140060050 TIRIZNAF LB SHIFTING LEVER 1
3 7140060010 TR S FE BRACKET 1
4 7L16D.6-13 AR IEE BEARING BOLIT 2
5  ZL16D.6-4 RIS RISt CONNEL-TING ROD 2
6 ZL16D.6-13 dhARIRE BEARING BOLIT 2
7 B050310807 12 £ M8-6 NUTM8-6 12

-32-



feRilE R Y
HYDRAULIC TRANSMISSION SYSTEM

14-15-16
13 17 18
9 10 \
_f . 18]
- 12
58
5 T -} £ \ F \“\
4 6 11 _
5 ; 6 35 ; 18
18 - e = +19-20
2.
33-34/
: | G-
1 3 ! ! 4 .
3 | v =
7 o
8
- 18
- T (s b
_ 24 —
¢ R weamies £ /
3+ | 3 _ 21 /19
7 : :
: ‘ &y 23 22 48]

30 29 28 o7 26 25

-33-



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 7110190050 #E% ADAPTER 1
2 7420170300 iR FE B HEL RETURN OIL ADAPTER 2
3 B060902702 B 27 WASHER 5
4 7110100352 TR AR R RHE HOSE 1
5 7510100070 #Ek ADAPTER 1
6 7110100180 FIRAERETEFESEE HOSE 1
7 7110100110 F A E i R gk, ADAPTER 2
8 7610210180 #Ek ADAPTER 2
9  B060901802 #E 18 WASHER 1
10 7110100190 112" S E T B HIGH PRESSURE OIL 1
11 714023001 0 AR ETRERE LOW PRESSURE OIL 1
12 7110100140 34" KIEMHRE LOW PRESSURE OIL 1
13 7610100120 [B] e ES OIL FILTER 1
14 B040711225 1252 M12x25 BOLT 2
15 B060111203 #HE12 WASHER 2
16 B050311210 12 & M12-6 NUT 2
17 7110100020 3/4" 1R E T B E LOW PRESSURE OIL 1
18 B190120251 Mz 3§z 25%38 CLAMP 6
19 B060902202 #pE 22 WASHER 2
20 7110100030 B SRt i O3k ADAPTER 2
21 7420170300 BUASRH M OESL S ADAPTER I
22 7110100040 B 8S HmiEsk ADAPTER 1
23 7110100050 #nEy SPACER 1
24 7110100200 JHER R TE kL INLET ASY 1
25 7110100060 1"RIEMHERE LOW PRESSURE OIL 1
26 7110100070 SR IR O ik ADAPTER 1
27 B190110400 IfE$& D40 CLAMP 4
28 W061000050 i E PUMP 1
29 7110100230 T iR A R HIE Sk ADAPTER 1
30 7110100080 iR FE R H P &k ADAPTER 1
31 B060903302 #[E 33 WASHER 1
32 7140230020 TR FE E AR E LOW PRESSURE OIL 1
33 B040711030 #2#2 M10x30 BOLT 2
34 B060111003 #E 10 WASHER 2
35 7110100100 441 PLUG 2
36 7110100090 HEEL ADAPTER 1

-34-



HLHGE R 2R B B
OIL FILTERS ASSEMBLY

-35-



Fg K5 AR "=
KEY PART NO. DESCRIPTION QTY

1 1T 1 S B CONNECTOR ASS'Y 1

2 “O” Ikl 145 x 5.7 O-RING 145 x 5.7 1

3 i SEAL SPACER 1

4 PE R PILER SCREEN ASY 1

S ANFE IR HOUSING 1

6 2 M8X 20 BOLT M8X 20 6

7 g 8 WASHER 8

-36-



iopn SN
WHEEL ASSEMBLY

-37-



BREATHER PLUG

Fs K5 AR "=
KEY PART NO. DESCRIPTION QTY
1 | BISAIEE M10x1.25  NUT M10x1.25 12
2 HERE WASHER 12
3 iR WASHER 12
4 Wk w24+ STUD 12
S S5 2 5k AXLE SHAFT 2
6 BEER (KA HUB NUT 12
7 R (E/IA) HUB BOLT 12
8 H B BRAKE DRUM 2
9 ER SN mE OIL SEAL 12

10 N FSkige

1 7~ 3k 1242 M6x10 BOLT M6X10

12 HERE WASHER

13 £ 1E # LOCK WASHER

14 125 NUT

15 ERER SN R BEARING

16 =% REAL HUB

17 B s N1EE M18x1.5  NUT M18X1.5

18 fEEE I ShAR BEARING

19 ER A mE OIL SEAL

20 HilE OIL SNAP COVER

21 fnihE PLUG

22 SERERE WASHER 1
23 TR E R E WASHER 1
24 MR 3 PLUG 1
25 EHFEE K 1
26 1

FHARNBSRE

-38-



ERENBA
MAIN REDUCER ASSEMBLY

-39-

21



Fs K5 AR "=
KEY PART NO. DESCRIPTION QTY
1 W040101250  ZL15F.2.5.1 R E CAGE 1
2 B120400019 EHR. KR R EhihA 27709 BEARING 2
3 #2 5 M20x1.5 NRT M20x1.5 1
4  WO040100381  ZL15F.25.1-2D &K [FE BEARING SEAT 1

5 GB/T5785-2000 BOLT M12x1 25x50 6

6 GB/T93-1987 SEEEHE 12 SPRING 6
7  WO040100341  ZL15F-2.5-1 EEERIEAERR SHIM 148
8  WO040100401  ZL15F.2.5.1-3 HRIRE SPACER 1
9  W040100391 ZL15F.2.5.1-4 AR SHIM ®RE
10 GB899-76 1242 GBI0-10%x25 BOLT 12
11 GB93-87 #E 10 WASHER 10 12
12 GB52-76 #2 5 M10 BUT MIO 12
13 B120400008 GB/T52.76 4R BEARING 2
14  WO040100471  ZL15F.2.5-9 E R R KRR G NUT.RING 2
15 WO040100220  ZL15F.2.58A R IE RS CARRIER 1
16 12 £ M20x1.5 NRT M20x1.5 1
17 WO040100371 1EHERE ROD 1
18  WO040100361 1EHE AR RS BOLT 1
19 WO040100351  ZL15F.2.5-2 ERE IR E CAP 2
20 W040100491 ZL15F.2.5-18 BEZE A LOCK SKIM 2
21 HEHE 8 SPRING 6
22 124 M8x16 BOLT M8x16 2

23 ZL80-06.5.2-7  #[F WASHER 4
24 \W040100441 GB/T5785-2000 BOLT 4

25 (M14x1.5) 125 M14x1.5 NUT M14x1.5 4
26 W040100580 FaEER (B RINION(R) 1
27 WO040100850  ZL15F.2.5.1-1 EEER (FD PINION(F) 1
28  W040100200 4h& 102206 BEARING 102206 1
29 GB/T283-94 4B SNAG 1
30 W040100131 GB894.1-86(25 WASHER 4

-40 -



SR B2 X
AXLE ASSEMBLY

-41 -



Fs K= AR HeE
KEY PART NO. DESCRIPTION QTY
1 W040100010  ZL16D.2.3A(3B) #Fz=&A (B AXLE CASE 1
2 W040100011 HESK (B AXLE CASE 1
3 JB982-77 #BIEH 20 WASHER 4
4 \W040100311  ZLI5F.2-10 #23E M20 x 1.5 PLUG 4
S ZLI5F.2-16D 1242 M16%1.5-54 BOLT 8
6  B060111603 GB93-76 HE 16 WASHER 16 8
7 GB58-76 1242 M12x1.5%30 BOLTM12x1.5x30 32
8 G893-76 #HE 12 WASHER 12 32
9  W040100250  ZLIGE.2-5 HEh 2 BRAKE DISC 2
10 B160210008 HG4-692-67 sHEt SR PDII5%x140%x14  OILSEAL 2
" s PIN 2
12 GB899-176 1242 GM10-M10%25 BOLTGM10- 12
13 B060111003 GB93-76 #E 10 WASHER 10 12
14 GB52-76 12 £ M10 NUTM10 12
15 W040100620  ZLIGE.2-6 KIZE (EAESFEE  NUT 16
16 W040100630  ZL16E.2-2D 128 (EAESEED BOLT 16
17 W040100260  ZLI5F.2-8D R HUB 2
18 B120400018 GB297-64 RENAhA 2007115 BEARING 2
19 ZLIGE.2-3 O B} O-RING 2
20 w040100270  ZLI6D.2.1-1B 5B GEARING 2
21 GB858-76 1IEiIR# ] 56 THRUST RING 2
22 \W040100170  GB810X76 B2 & M56x2 NUTM56x2 2

23 \WO040100020  ZLIOB-DO05 d4h (5) AXLE SHAF m]

24 W040200550 34 (K) AXLE SHAFT

25 W0401 00030 ZLI6D.2-5 KPE% SUNGEAR 4
26 GB894-76 4[E 35 SNAG 35 2
27 \W040100280  ZL16E.2.2-4 ITE% PLANET 2
28  B060111203 GB93-76 HE 12 WASHER 12 48
29 122 M12x1.5%35 BOLTM12x1.5x35 48
30  W040101320  ZL15F.2-6B = COVER 2
31 B060110802 GB93-76 HE 8 WASHER 8 16
32 B040910820 GB30-76 1242 M8x20 BOLITM8x%20 16
33 W040100050  ZLI5F.2.2-2 ITERH PLANET SHAF 7] 6
34 GB308-77 WEK @5 STEEL BALL 6
35 W040101070  ZL15F.2.2-3 ITEREE SPACER 12
36 W040100040  ZLI6D.2.2-1 TER PLANET GEAR 6
37 W040100900  GB309-64 FRETEhK 3%30 NEEDLE ROLLER 174
38 #Hmp WASHER 1

-42 -



ERENBA
MAIN REDUCER ASSEMBLY

47
27 39 404142 3738

-43-



Fs K5 AR "=
KEY PART NO. DESCRIPTION QTY
1 G8/1.91-2000 FFO%H 4%35 PIN 1
2 ZL15F.2.5.1.14 #2£ M20x1-5 NUT M20x1.5 1
3 ZL15F.2.5.1.12 #HE WASHER 1
4 ZL15F.2.5.1-13 O Bl $ [ O-RING 1
5 \WO040100080  ZL15F2.5.1-8 BMINEZ FLANGE 1
6  WO040101240  ZL15F.2.5.1-11 PBHL= PROTECTOR 1
7 ZL15F.2.5.1-10 B =/ OIL SEAL 1
8  WO040100091 EIp::F2S PIATE 1
9  W040101250  ZL15F.2.5.1 R E CAGE 1
10 WHB R SEAR WASHER 1
11 B120400019 EfR. KiER RBhihA 27709 BEARING 2
12 W040100381 ZL15F.25.1-2D Bk EE BEARING SEAT 1

13 GB/T5785-2000 BOLT M12x1 25x50 6
14 GB/T93-1987 SHEHE 12 SPRING 6
15 WO040100341 ZL15F-2.5-1 EEERIAERR SHIM 148
16 WO040100401 ZL15F.2.5.1-3 KB E SPACER 1
17  W040100391 ZL15F.2.5.1-4 AR R SHIM ®RE
18 GB899-76 1242 GBI0-10%x25 BOLT 12
19 GB93-87 #E 10 WASHER 10 12
20 GB52-76 $2 M10 BUT MIO 12
21 B120400008 GB/T52.76 dhiK BEARING 2
22 \W040100471 ZL15F.2.5-9 E iR R KRR T NUT.RING 2
23 W040100220  ZL15F.2.58A FIRIE SR CARRIER 1
24 12 £ M20x1.5 NRT M20x1.5 1
25 W040100371 1EHERE ROD 1
26 \W040100361 1EHE AR N2 BOLT 1
27  WO040100351 ZL15F.2.5-2 EIRFSHAKE CAP 2
28  WO040100491 ZL15F.2.5-18 AEZE A LOCK SKIM 2
29 HEHE 8 SPRING 6
30 124 M8x16 BOLT M8x16 2
31 ZL80-06.5.2-7  #[F WASHER 4
32 W040100441 GB/T5785-2000 BOLT 4
33 (M14x1.5) 125 M14x1.5 NUT M14x1.5 4
34  W040100580 FaEER (B RINION(R) 1
W040100850  ZL15F.2.5.1-1 EEER (FD PINION(F) 1
35  W040100200 ih& 102206 BEARING 102206 1
36 GB/T283-94 =1E] SNAG 1
37  W040100131 GB894.1-86(25 WASHER 4
38 W040100920  ZL15F-2.5-12 =R PINION 4
39 W040101210  ZLI5F.2.5.1-3 ERBAT CASE 1
40 W04010113 ZLI5F.25.-10 E S I Spe WASHER 2
41 WO040100150  ZL15F.2.5-15 e S S GEAR 2
42 W040100870  ZL15F12.5-14 ERFITE LR SHAFT.SPIDER 1
43  \W04010089 ZLI5F.2.5.11A BOLT 8
44 \WO040101210  ZL15F.2.5-16 ERBER CASE 1
45 \W040100850  ZL15F.2.5-3 MENZRE s (B GEAR.BEVEL(R) 1
W040100580  ZL15F.2.5-7 MENIZHE A% (B GEAR.BEVEL(F) 1
46  \W040100481 P S WASHER 1
47  W040101100 VN = SKIM 4
48 ZL15F.2.5-17 FFO%H 3%x30 PIN 4
49 \W040101180 ongT RIVET 12
50 W040101080  ZLI5F.25-4 ShR E HE R E] WASHER 1

- 44 -



FRONT DRIVING SHAFT

Ril & 14

- 45 -



Fs K5 &R HE
KEY PART NO. DESCRIPTION QTY
1 3 3% FLANGED YOKE 2
2 A E R CARDAN JOINT ASY 2
3 el SNAG 8
4 AR M10x1 OIL CUP 1
S BHX SLIDING YOKE 1
6 MEXEF CLIP 1
7 R E DUST GUARD 1
8 HIRETF CLIP 1
9 g ER SPLINE SHAFT 1
10 7110170010 £ Ehigh FR 4248 BOLT 8
11 B060111203 g 12 WASHER 12 8
12 B050411210 #25 M12x1.5 NUT M12x1.5 8

- 46 -



o 8] 15 3h 3
MID DRIVING SHAFT

-47 -



FS K= B =
KEY PART NO. DESCRIPTION QTY
1 B050411210 928 M12x1.5 NUT M12x1.5 8
2 B060111203 #HE 12 WASHER 12 8
3 REX FLANGED YOKE 2
4 7110170010 & ik 24 BOLT 8
S A TR CARDAN UOINT ASY 2
6 P4 SNAG 8
7 T2 = A SPLINE SHAFT 1
8 = COVER 1
9 B E DUST GUARD 1
10 BEX SLIOING YOKE 1

-48 -



5 & 3h%
REAR DRIVING SHAFT

-49 -



FS K= B =
KEY PART NO. DESCRIPTION QTY
1 3 3% FLANGED YOKE 2
2 A ETRK CARDAN JOINT ASY 2
3 el SNAG 8
4 SHFR M10xx1 OIL CUP 1
S BHX SLIDING YOKE 1
6 BEEF CLIP 1
7 R E DUST GUARD 1
8 SRETF CLIP 1
9 g ER SPLINE SHAFT 1
10 7110170010 & shih g BOLT 4
11 B060111203 HE 12 WASHER 12 8
12 B050411210 2 M12x1.5 NUT M12x1.5 8
13 B041011245 1212 M12x1.5x45 BOLT M12x1.5x45 4

-50 -



15 B > B
SUPPORT OF DRIVING SHAFT

13

187,

-51-



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 ZL16D.17.2-1 HE4h SPLINE SHAFT 1
2  7L16D.17.2-2 HiE SEALING RING 2
3  ZL16D.17.2-3 4R 2 BEARING SEAT 1
4  GB276-89 4hi& 208 BEARING 208 2
5  ZL16D.17.2-4 RE LSOLATING SLEEVE 1
6 ZL16D.17.2-5 i 5= BEARING COVER 1
7 GB93-87 #H[E 8 WASHER 8 6
8  GB5781-86 1252 M8x20 BOLT M8x20 6
9  ZL25-2-51 MANBEIEE= FLANGE ON INPUT SHAFT 1
10 ZL25-2-48 IR ZHE WASHER OFINPUT 1
1M1 7L25-2-50 125 NUT 1
12 GB91-86 £ 5x40 PIN 5x40 1
13 GFB1152-79 MM M10x1 OIL CUP 1
14 GB5786-86 1242 M14x1.5%35 BOLT M14x1.5x35 4
15 (893-87 #®E14 WASHER 14 4

-52-



AT A

TYRE WITH RIM

-53-



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 7110170020 L] RIM ASS'Y 4
2 W110000010 e ha TIRE ASS'Y 4
3 MR L BAND 4
4 SHER LOCK RING 4

-54 -



EEFHARS
BRAKE SYSTEM

-55-



Fs RS
KEY PART NO.

AR
DESCRIPTION

1 Z110070350

mn/—kk-

STORAGE TANK

1
2 Fl""’*i/T\ﬁﬁ,uﬁk AIR STORAGE TANK FRAME 2
3 7110200410 EEHSE INLET PIPE 1
4 N 1a7 #3722 SUPPORT OF VALVE 1
5 7140070010 FISRESE AIR OUTLET PIPE 1
6  W110000210 F KB VALVE 1
7 7110070490 mE’fXTHH’JF“M(ZOOO) BRAKE HOSE(2000) 1
8 7110070081 FEHE I-BRAKE HOSE 2
9  ZL50D.10.5 =iBiR 3-WAY BOARD 2
10 7110070291 FzhimE N II-BRAKE HOSE 2
11 z7116D.7-2 = BRI S 5 SUPPORT OF TBOARD 2
12 W110002580 % I e EN1a7 1 VALVE 1
13 zL16D.7.2 = ERAEEE (1000) BRAKE HOSE(1000) 1
14 7140070030 FSEESE BRAKE HOSE 1
15 7L50D.10-4 HEEL CONNECTOR 8
16 7110070030 3k CONNECTOR 1
17 zL16D.7-2 = =R BEEE (1500) BRAKE HOSE(1500) 1
18 7020250340 ke EELHHE BRAKE HOSE 1
19 W110000100 HFERR AIR BRAKE VALVE 1
20  zL16D7.16 MER =@k CONNECTOR 2
21 7130070010 MAFHSE BRAKE HOSE 1
22 170 378 S B OIL BOARD 1
23 7110070320 MR E BRAKE HOSE 1
24 7116D.7-13 41 SCREW PLUG 1
25 7320220070 SEREk CONNECTOR 1
26 B040611030 1242 M10%30 BOLT M10%30 4
27 W110002650 miss BOOSTING PUMP 1
28 7110070050 mAgEHE SCREW PLUG 1
29  7L16D.7.10 mAgsEk CONNECTOR 1
30  B040611060 1242 M10x60 BOLT M10x60 2
31 B050331008 128 M10 NUT MIO 6
32 B040611040 1242 M10x40 BOLT M10x40 4
33  B060111003 #E 10 WASHER 10 8
34 B040710880 1242 M8x80 BOLT M8x80 2
35  B050310807 12 £ M8 NUT M8 2
36  B060110802 #HE 8 WASHER 8 2
37  B040710820 1252 M8x20 BOLT M8x20 4
38  B060210802 #®[E 8 WASHER 8 4
39  B040711225 1252 M12x25 BOLT M12x25 4
40  B050311210 125 M12 NUT M12 2
41 B060111203 #E 12 WASHER 12 2
42 B040611030 1242 M10x30 BOLT M10x30 4

-56 -



Bh 7188 2 RX
BOOSTER ASSEMBLY

-57-



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 W11040430 MRS OIL CUP COVER 1
2 W110040440 HEE FILTER ALEEVE 1
3 W110040450 AR OIL CUP 1
4 W110013530 O 28 40x3.1 ORING 40x%3.1 1
5 W110040470 SN AIR VALVE 1
6  W110040480 #Ek CONNECTOR 1
7 B040711035 1242 M10x35 BOLTMx10x35 2
8  B060111003 #E 10 WASHER 10 2
9  W110040540 5 BRACKET 1
10 W110040570 F BRI CENTRAL BRAKE PUMP 1
11 W110040580 HEAT PUSH ROAD 1
12 B050331211 125 M12 NUT M12 1
13 W110040600 HE SPRING 1
14 W110040610 TEE PISTON 1
15 W110040620 T E SEAL RING 1
16 W110040630 YX Z i B YX SEAL RING 1
17 B040910816 1242 M8x16 BOLT M8x16 6
18 B060110802 #HE 8 WASHER 8 6
19 W110040640 hnAE CYLINDER 1
20 7310340020 ks EEESL CONNECTOR OF RELIEF 1
21 7320220020 Sk CONNECTOR 1

- 58 -



il B SH 2 AL
BRAKE CALIPER ASSEMBLY

-59 -



FS %5 2 =
KEY PART NO. DESCRIPTION QTY
1 FiH PLIER 4
2 125 M10x1 NUT M10x1 16
3 24T M10x1x35 BOLT M10x1x35 16
4 f PIN SHAFT 16
S B E DUST RING 16
6 O EI[E 80x5.3 O-RING 80x5.3 16
7 WO0401 00930 NIREE PISTON 16
8 O BU[E 31.7x3.55 O-RING 31.7x3.55 16
9 FimErs UPPER CYLINDER HEAD 12
10 HE 10 WASHER 10 64
11 422 M10x25 BOLT MIOx25 64
12 TMEIE LOWER CYLINDER HEAD 4
13 FEHE 10 WASHER 10 8
14 LK CONNECTOR 4
15 1242 M10 x1x30 BOLT MIOx1x30 4
16 HEBE 10 WASHER 10 8
17 W0401 10021 HSiRET ALR BLEED VALVE 8
18 1257 M8x10 SOREW M8x10 16
19  W0401 00940 FEFRIR R B R FRICTON SPACER ASS'Y 8
20 1242 M16x1.5%54 BOLT 16
21 H [ 16 WASHER 16 16

-60 -



F Bl BhRMH
HAND BRAKE MECHANISM

-61-



FS %5 2 BHE
KEY PART NO. DESCRIPTION QTY
1 FHI T HAND BRAKE ROD 1
2 GB/T5783-2000 124 M12x30 BOLT M12x30 4
3 GB/T93-1987 BE 12 WASHER 12 4
4 GB/T91-2000 FO%H 3.2 SPLIT PIN 3.2 2
S $F 8x30 PINg8x30 2
6 FFOE 2 SPLIT PIN2 4
7 E BUSHING 2
8 5258 @10%25 PIN@10x25 2
9 48 910x55 PIN@10x55 1
10 F R EE MOUNTING SEAT 1
11 124 BOLT 2
12 HE WASHER 2
13 F R CABLE SHAFT 1
14 GB/T5783-2000 1242 M8x25 BOLT M8x25 4
15  GB/T93-1987 HE 8 WASHER 8 4
16 7L15B.18.1 FHHH SUPPORTING PLATE 1

-62-



FHl3h 285 A
HAND BRAKE ASSEMBLY

-63-



Fs K5 Z# e
KEY PART NO. DESCRIPTION QTY
1 FFO %4 3x20 SPLIT PIN 3x20 1
2 HE 10 WASHR 10 1
3 FFO44 1.5%10 SPLIT PIN 1.5%10 1
4 %M 4x22 PIN 4x22 1
S %A PIN 1
6 3 B4R BRAKE CRANK 1
7 G PIN 1
8 125 M10 NUT MIO 1
9 X EE PEOESTAL 1
10 1253 M5 NUT M5 2
11 HE 5 WASHER 5 2
12 b TENSION SPRING 1
13 E FkiH MAIN CLAMP 1
14 o R4 SPRING PIN 1
15 FEER MAIN FRICTION BLOCK 1
16 I EEHE A SECOND FRICTION 1
17 = SECOND CLAMP 1
18 FIAFIZRE LIN KAGE BOLT 1
19 3 RE PEDESTAL 1
20 SR E RETRACTION SPRING 1
21 B WASHER 2
22 1248 BOLT 2
23 1248 BOLT 4
24 grige) WASHER 4
25 H 2 BRAKE DISC 1

-64 -



A SR
FRONT FRAME ASSEMBLY

-65 -



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 7140020010 IS FRONT FRAME 2
2  7L16D.2.2 ZEFHELfE $H 30 S BR PIN SHAFT ASS'Y 1
3 7130020010 RSB LEFT FRONT FENDER 1
4 7L16D.211 INEIR COVER PLATE 1
5 ZL16D.255 F RN LY PIN SHAFT ASS'Y 1
6 7130020300 ERTKATEE LEFT FRONT  LAMP 1
7  ZL16D.2.8 HE R R K PIN SHAFT ASS'Y 2
8 7130020300 EBIKRKTER LEFT FRONT LAMP 1
9  B040710612 12 M6x12 BOLTM6x%12 6
10 B060110602 #E6 WASHER 6 6
11 B040711225 1252 M12x25 BOLT M12x25 8
12 B060131203 H[E 12 WASHER 12 8
13 B040911225 1212 M12x25 BOLT M12x25 6
14 B060211203 #H[E 12 WASHER 12 6
15 B150101000 SHAR M10x1 OIL CUP M10x1 5
16 B040910806 1242 M8x6 BOLT M8x6 2

- 66 -



FERBR
REAR FRAME ASSEMBLY

-67-



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 7140030010 BEZR REAR FRAME 1
2 7140030240 EEN R R X PIN SHAFT 2
3  ZLIeD.3-6 R UPPER JOINT PIN SHAFT 1
4  7L16D.3.3 3 5) S 50 R AR PIN ASY OF STEERING CY 2
5  ZLIeD.2-6 TEE SEAL COVER 2
6 ZLIeD.2-8 Z1 SEAL RING 2
7 ZLIeD.2-7 AR WASHER 2
8  ZLI6D.3.2 TR LOWER JOINT PIN ASY 1
9  ZLIeD.3-4 RE SLEEVE 1

10  ZLI6D.3-3 TRE SLEEVE 1

11 ZLI6D.3-2 HERR SHIM 140
12 ZL16D.3.1 #H WASHER 1
13 ZLI6D.3-5 E IR SHAFT POSITIONING 1
14 B06021 1203 #H[E 12 WASHER12 2
15 B040911225 1252 M12x25 BOLT M12x25 2
16 B150101000 SHAR M10x1 OIL CUP M10x1 6
17 B060111003 #E 10 WASHER 10 2
18 B040911025 1242 M10x25 BOLT M10x25 2
19 B060211002 #E 10 WASHER 10 2
20  B040911020 1242 M10%x20 BOLT M10%20 2
21 B060211603 #E 16 WASHER 16 2
22 B040911635 1242 M16x35 BOLT M16x35 2
23 B050833034 2 £ M30 NUT M30 1
24 B080210018 4 6.3x50-EP-ZN PIN 6.3x50-EP-ZN 1

-68 -



R
OSILLATING FRAME ASSEMBLY

-69-



FS K5

AR "=

KEY PART NO. DESCRIPTION QTY
1 7140150010 EahZe OSCILLATING FRAME 1
2 7140150140 BREE SLEEVE 2
3 B040811680 1242 M16x80 BOLT 16x80 8
4 B050211614 Je P K2 M16 NUT M16 8

-70-



RS2 R
QUICK HITCH




Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 71100103340 EiRFLE BUCKET ASS'Y 2
2 7110010020 EtRFLE BUCKET TEETH 2
3 B040911225 HiR$EFLE BOLT M12x25 2
4 7110010010 R340 56 51 [E R BOLT 1
5  B060311203 4 WASHER 12 1

-72-



LOADER BOOM MODULE

HEHES

-73-



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 7110010050 HE SLEEVE 2
2 7110010040 HWE SLEEVE 1
3 7130010220 =E ROCKER ARM 1
4 7110010550 FHAm S K PIN SHAFT ASS'Y 1
5  B150101000 AR M10x1 OIL CUP MIOx1 5
6  B060211603 #[E 16 WASHER 16 5
7 B040911630 124 M16x30 BOLT M16x30 5
8 7110010070 HWE SLEEVE 2
9 7110010230 ;Mg LIFT ARM MODULE 1
10 7110010610 N EE R AR PIN SHAFT ASS'Y 2
11 7110010060 HE SLEEVE 2
12 7110010580 FEBE S AN PIN SHAFT ASS'Y 1

- 74 -



[RE £5.35951
REAR BUMPER

FE K% AR BE
KEY PART NO. DESCRIPTION QTY
1 7140300020 AERE 1
2

B040924100

KKT LIGHT 2

-75-



EZHINER

ENGINE HOOD ASSEMBLY

Fs K5 AR HE
KEY PART NO. DESCRIPTION QTY
1 7140120040 EINE HOOD OF DIESEL ENGINE 1
2 7130120050 M EIBF HANDLE 2
3 7130120050 EEER HINGE 2

-76-



AEZES
STEERING WHEEL ASSEMBLY

-77 -



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 W0901 20000 FRE STEERING WHEEL 1
2  (GB6173-86 128 M16x1.5 NUT 1
3 7110050100 WE SPRING 1
4 W110001650 dhR BEARING 1
5 W110002570 M Y\ 2% FE 2R RELAY 1
6 7110050110 BMANE SLEEVE 1
7 7110050010 o) 4 STEERING SHAFT 1
8 7110050130 EREHE STEERING COLUMN 1
9  GB1152-79 5 mME M10x| GREASE NIPPLE 1
10 7110050120 HE SLEEVE 1

-78-



FREXRES
STEERING MECHANISM FRAME MODULE

-79-



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 7020160010 HEUFREE PANEL FRAME 1
2 7140050010 EXiER UPPER SUPPORT 1
3  GB6170-86 12+ 8 NUT 4
4  GB93-87 #E8 WASHER 4
5  GH5781-86 1242 M8x40 BOLT 2
6 GH5781-86 1242 M10x35 BOLT 4
7 70201 60040 T LOWER SUPPORT 1
8  GB6170-86 128 M10 NUT 4
9  GB93-87 #E 10 WASHER 4
10  GB6170-86 12 8 NUT 2
11 GB5781-86 1242 M8x25 BOLT 4
12 7020160030 EHET CLIP 1

-80 -



FemEiRERS
STEERING HYDRAUUC SYSTEM

20

39
17
13-41
Pﬂ 12
0
11 4
S 12
7 9 )
18 23 £
8 16 =R
19
= 2
32"37 6 5.37 25
24
3 i 47
4 8 b 34
g 35
~ 5-37 33
5-37 i 1
D\ 7"
]::
6/ | e
50 U/Qi"-'l‘:':ﬁi'

-81-

31-3045 44
43
21 '
49
44
22 46
42
29 40
28
48



Fs RS
KEY PART NO.

AR
DESCRIPTION

1 W110000300 5@ YXL-F160L-N7 PRIORITY VALVE 1

2 7110200410 PRSI HOSE 1

3 7110200110 e EL KRR iE sk ADAPTER 1

4 7110190530 112 SIEm MR E HOSE 2

5 7110200010 =g BOLT 4

6  W050300000 £ (6 SHEL p63x%- 249 STEERING CYLINDER 2

7  Z110200170 AR KIEE L ADAPTER 1

8 7110200190 A AR RSP0 ADAPTER 2

9 7110200370 112 SIEMHRE HOSE 1

10  Z110200210 o ggidt i Ok ADAPTER 2

11 Z110200090 BIRE SIEEVE 2

12 7110200240 4% o) 2% [O] % k& ADAPTER 2

13 Z110200020 ey e S BOLT 4

14 W090300000 fafa ik st [ 88 B225-250 STEERING CEAR 1

15 Z110200450 3k ADAPTER 1

16 Z110200260 WAERE HOSE 1

17 YZQZE TR % 2 R SAFETY VALVE 1

18 7110200380 12 SIEM MR E HOSE 1

19 7110200270 et mOEsk ADAPTER 1

20  Z140200050 CBG2063 R iiiHmE HOSE 1

21 W060200000 T 14 m%E CBG2063 WORK STEERING PUMP 1

22 7110200040 R ABEE= SPLIT FIANGE 1

23 7110200330 HmaEitHE OIL INLET PIPE 1

24 7110200050 3k ADAPTER 1

25 7110200060 #Ek ADAPTER 2

26 Z140200010 LR REL/NE I RE OIL INLET PIPE 1

27  Z140200030 A E TR HE OIL INLET PIPE 1

28 7110200070 IRIEMm R E HOSE 1

29 7110200340 5§z M ADAPTER 1

30 Z11 0200080 HHOHEE=S SPLIT FLANGE 1

31  B160120191 O ZU[E 31.5%3.55 O-RING 31.5%x3.55 1

32 7110200400 112 SIEM MR E HOSE 1

33 7110200030 1k ADAPTER 2
34 B040610870 1242 M8x70 BOLT M8x70 2
35 B060110802 [ 8 WASHER 8 2
36 B060902702 #E 27 WASHER 27 1

37 B160120191 O BI[E 19x2. 65 O-RING 19%2.65 8
38 B060901202 #®E 12 WASHER 12 3
39  B040711020 1244 M10x20 BOLT MIOx20 4
40 B060111003 #®E 10 WASHER 10 12
41 B06081 2002 HEZERE 20 VVASHER 20 8
42  B040711030 1242 M10%x30 BOLT MIOx30 8
43 B100211235 124 M12 x 35 BOLT M12x35 2
44  B060111203 #E 12 WASHER 12 4

45 B050111212 125 M12 NUT M12 2
46  B040711230 124 M12x30 BOLT M12x30 2
47  B060902202 #H[E 22 VVASHER 22 1

48 B190110500 & $i& d50 CLAMP 2
49 B1601 30375 O & O-RING 37.5x3.55 1

50 Z110100010 F A E i/ W miE sk CONNECTOR 2

-82-



Fma%

Steering Gear

-83-



FS %5 2 BHE
KEY PART NO. DESCRIPTION QTY
1 GB70-85 M7 FIRE] M8x22 SCREW M8x22 4
2  GB93-87 #®[E 8 WASHER 8 4
3 EFER JOINT 1
4 A= FRONT COVER 1
5 GB3452.1-82 O B[ 43.7x2.65 O-RING 43.7x2.65 1
6 GB1235-76 O BIE [ 26x2.4 O-RING 26%2.4 1
7 x B 22 £ 8] X-SEAL RING 1
8 $SIR SPACER 1
9 BIR SLIDE RING 1
10 (7R VALVE BODY 1
11 Y CENTER PIN 1
12 GB3452.1-82 0 B %7348 80x2.65 O-RING 80%2.65 1
13 (=Y LSOLATING PLATE 2
14 mE SLEEVE 1
15 i VALVE SPOOL 1
16 E SPRING PLATE 6
17 ES LSOLATING COVER 1

18 O BIHHE O-RING 2

19 Bt 3 DRIVE SHAFT 1
20 EF STATOR 1
21 PRASIHR LOCATING COLUMN 1
22 3= REAR COVER 1
23 fE# COPPER SPACER 7

VZ S BOLT 6

25 PRSI SPACER 1
26 BT ROTOR 1
27 14 B SNAP RING 1
28 o R RETAINER 1
29 M SPRING 1
30 GB308-64 MEK STEEL BALL 1
31 A [ R K CHECK VALVE BODY 1

-84 -



% il
PRIORITY VALVE ASSEMBLY

17 16 15 14 13

-85-



FS %5 2 BHE
KEY PART NO. DESCRIPTION QTY
1 L ADAPTER 1
2 s SPRING 1
3 =1E] SNAP 1
4 A SPOOL 1
5 O B[ O RING |
6 i BODY 1
7 O Ei[E O RING 1
8 1247 BOLT 1
9 O B[ O RING 1
10 FRigL PLUG 1
11 O B[ O RING 1
12 EE SIEEVE 1
13 =3 VALVE 1
14 SR E SPRING 1
15 FL4IR RING 1
16 B SPRING 1
17 1242 BOLT 1

- 86 -



7H L A= FY
STEERING CYLINDER ASSEMBLY

i

# o)

¢l €1 vl

S

-87-



FS %5 &R HE
KEY PART NO. DESCRIPTION QTY
1 TERF PISTON ROD 1
2 E R L BEARING 2
3 =1E] SNAP 1
4 HH B SEAL RING 1
S EE PISTON 1
6 YxFLA B SEAL RING 2
7 EACEN GUIDE RING 1
8 FriE iz £ NUT 1
9 FIiK BODY 1
10 FLA B L SNAP RING 1
11 FO4H PIN 1
12 0 KEHE O RING 2
13 YxFLRAZHE SEAL RING 1
14 SmIR GUIDE RING 1
15 SRE GUIDE SLEEVE 1
16 1247 BOLT 1
17 fI= COVER 1
18 B DUST 1

-88 -



TERERERS
WORKING EQUIPMENT HYDRAULIC SYSTEM

2 3 4

S
—
8

™

. q
&3 D 4
\—f == = S &
ANEN ‘.'
46-26 2443-44-221 1B /
T ';j

43-44-22 P

g,
m—
~
®
s
~

-89-




Fs K= AR "=
KEY PART NO. DESCRIPTION QTY
1 W050100000 222 HEL B 100%x435 TILT CYLINDER 1
2 7110190010 LR BOLT 2
3 Z110190090 LT/ NIRIERE ADAPTER 1
4 7110190130 B KIRIEE ADAPTER 1
5 7110190600 34" 5 EME (L=780) HOSE(L=780) 3
6  Z110190160 HEiEE ADAPTER 2
7  Z110190150 3/4"5 [E BB (L=750) HOSE(L=750) 1
8  W050200000 ZEFHHEL p80%678 LIFTING CYLINDER 2
9 7110190190 EEAEIKEREE ADAPTER 1
10 Z110190210 ML HE HOSE 1
11 Z110190220 TAEM@ERE | I-HOSE 1
12 Z110190570 Ek ADAPTER 4
13 Z110190030 BIRE COVER 1
14 7110190700 TAEM@ERE [I-HOSE 1
15 Z110190550 3/4" 5 [EiHE ( L=880) HOSE 1
16 Z110190230 AEAEKEEEE ADAPTER 1
17 Z110190040 BIRE COVER 1
18 7110190050 #Ek AOAPTER 2
19 7110190250 HEHAIEEHHE HOSE 2
20 Z110190060 LR BOLT 2
21 7110190260 TREIEk ADAPTER 2
22 7110190070 = CLIP 2
23 7110190530 12" ERmE L=420 HOSE 2
24 7110190300 HATNEIEE ADAPTER 2
25 7110190320 HAIEL ADAPTER 2
26 7110190010 LR BOLT 4
27 7110190520 1/2"& E5H% L=350 HOSE(L=350) 1
28 7110190340 TH=@iEk T-ADAPTER 1
29 7110190290 12" 5 E/HmE L=400 HOLT(L=400) 1
30 7110190370 HEH = @iEk T-ADAPTER 1
31 WO070100000 % &6 1R WORKING DISTRIBUTI ON 1
32 7110190390 T 1 ElhiEk ADAPTER 1
33 7110190420 T EmtimizEsk ADAPTER 1
34 7110190080 HE CLIP 1
35 7110200060 &k ADAPTER 1
36 7110190450 THBEHR OIL BOARD 1
37 7110190580 ZEAE TREHE HOSE 2
38 B16030236 O BU[E 23.6%3.55 O-RING 23.6%x3.55 4
39  B040711020 1242 M10x20 BOLT MIOx20 4
40 B060111003 #®E 10 WASHER 10 8
41  B060902702 #HE 27 WASHER 27 5
42  B160130300 O #Y[E 30 x 3.55 O-RING 30 x 3.55 4
43  B040710830 124 M8x30 BOLT M8x30 4
44  B060110802 #E 8 WASHER 8 4
45 B640130327 12 5 M22x1.5 NUT M22x1.5 8
46 B160120190 O %[ 192.65 O-RING 19%2.65 8
47  B040711250 1244 M12x50 BOLT M12x50 4
48 B060111203 S 12 WASHER 12 7
49 B050311210 425 M12-6 NUTM12-6 4
50 B040711025 1242 M10x25 BOLT M10x25 2
51  B040711035 1242 M10%35 BOLT M10x35 2

-90 -



# S} ELE X
TIPPING CYLINDER ASSEMBLY

12 13 14 15 16 1718

11

-91-



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 ZL16D.2.1 FL{R2H 15 CYLINDER BLOCK 1
2  GB91-67 FO4H 3.5x70 PIN 1
3  ZL16D.2-2 BiXIRE NUT 1
4 SJMO01-1-100C YxFL A B (5%E D100) SEAL RING 2
5 ZL16D.2-4 EmIR GUIDE SLEEVE 1
6 ZL16D.2-3 EE PINTON 1
7 GB1235-76 O BT 45%3.1 O RING 1
8 zL16D.2-7 SEIR GUIDE SLEEVE 1
9  ZL16D.2-10 HE SLEEVE 2
10 G8304.1-81 FE A& GE50ES JOINT BEARING 2
11 ZL16D.2-5 TEEM PISTON ROD 1
12 | B/ZQ4607-86 B 4 B d55 DUST RING 1
13 GB894.1-86 A SR S R 90 SNAP RING 1
14 7L16D.2-9 IR SNAP RING 1
15 7L16D.2-8 4 CLIP FOR HOLE 3
16 SJM01-2-55C YxF L ZHB(%RE d55) RING 1
17 GB1235-76 O B% 31 100%3.1 O RIGN 2
18 SWD00550B Hri 3t 55 RING 1
19  7L16D.2-6 SEE GUIDE SLEEVE 1

-92-



M &S )

i

LIFT CYLINDER ASSEMBLY

=7

e

02 61 8L L}

9L SIL viL El

cl

-03-



Fs K3 AR
KEY PART NO. DESCRIPTION
1 ZL16D.1.2 FL{R2H 15 CYIINDER BLOCK
2  GB91-67 FO%H @312x55 PIN
3  ZL16D.1-3 125 NUT
4 SJBI-1-80C F L A YxZ£1E D80 SEAL RING
5 ZL16D.1-5 EmIR GUIDE SLEEVE
6 ZzL16D.1-4 TEE PISTON
7 SWDO00800B 1R E RING
8  ZL16D.1-10 HE= COVER
9  GB1235-76 o Bl 4 35%31 o RIGN
10 wsk FORKED HEAD
11 GB71-85 #2$T M16 BOLT
12 7zL16D.1.1 TEEM PISTON ROD
13 SJB3-45C B4 B d45 DRST RING
14 GB894.1-86 MRS 72 SNAP RING
15 7L16D.1-8 4IR SNAP RING
16 ZL16D.1-6 +4E CLIP FOR HOLE
17 SJBI-2-45C LA Yx¥E £ B D45 SEAL RING
18 GB1235-76 O BIE 4+ 80x3.1 O RING
19  SWD00450B HriF SEAL
20  zL16D.1-7 SE@E GUIDE SLEEVE
21 7L16D.1-9 A E GUIDE RING
22 GB304-81 FE A& GE40ES JOINT BEARING
23  (B893.1-86 FLASR 44 62 SNAP RING

-94-



HRIRSBA
GEAR PUMP ASSEMBLY

9 101112

® = ©

(>e)

. [ o
o o

-05-



Fs K3 AR "=
KEY PART NO. DESCRIPTION QTY
1 GB893-67 148 52 SNAP RING 1
2 HG4-692-67 CE W) SEAL 2
3  (B923-88 02 £ NUT 4
4  CBG2-03 126 NUT 1
5  GB1235-76 O B[ O-RING 2
6 CBG2-08 MR SIDE PLATE 2
7  CBG2-13 B+ PIN 4
8  CBG2-06 Rk PUMP BODY 1
9  CBG2-04 BEHIR SEAL RING 2
10 SREH IR NEEDLE ROLLER 2
11 GB1235-76 O B[ O-RING 4
12 CBG2-05 =1 SNAP RING 4
13 CBG2-07 E 25 sy DRIVE GEAR 1
14 GB73-85 12 3E zg1/8" PLUG 1
15 CBG2-09 ER= REAR COVER 1
16 GB93-76 HE] WASHER 2
17 GB70-76 9257 BOLT 2
18 CBG2-14 FHIFE WASHER 2
19  GB93-76 g WASHER 2
20 GB70-76 1257 BOLT 2
21 CBG2-10 MEnEE DRIVEN GEAR 1

-06 -



MULT |-WAY DIRECTIONAL VALVE

% F&$ (5] 3]

SL 9 /L 8L 6Loz gz

.. mn. . p g8 | 6
E m.m_v D st nuo!_@_ ={Jem %‘w
d!lir.,:..,_ :

ApaemiC LY 6y vy gy gy LY O 6E 8E 9 € ¥E €€ (LE) 2E1E0E

=— 9%

-97-



Fs K= AR "=
KEY PART NO. DESCRIPTION QTY
1 G855.66 2 £ NUT 8
2  GB93.66 #E WASHER 8
3 DL20.03.01 R | BODYI 1
4  DL20.04.0 2L AT FILT SPOOL 1
5 GBJ235.76 O B O RING 2
6 DL20.20 FE5E FRAME 1
7 GB93.87 #H[E WASHER 8
8 GB70.66 1212 BOLT 8
9  DL20-04-Q ZFHRAT LJFT SPOOL 1
10  DL20-02-02 R I BODY Il 1
11  GB1235-76 wEE SEAL 3
12  DL20-33 125 SPIRAL POLE 4
13  GB1235-76 O B[ O-RING 1
14  GB1235-76 O B[ O-RING 1
15  DL20-12 RE SLEEVE 1
16  GB1235-76 sHE SEAL 1
17  DL20/N-2 EMNE SLEEVE 1
18  DL20-16-04 s SPRING 1
19 GB308-84 $MEK STEEL BALL 1
20 DL20/1-2 5 E L SPRING SET 1
21  GB308-84 NIk STEEL BALL 2
22  DL20/N-1 35 SLEEVE 1
23 GB1235-76 HE SEAL 1
24  DL20-07 R APRON 1
25  DL20-15-01 o5 25 R SPRING SET 1
26  DL20-16-12 s SPRING 1
27  DL20-15-01 o SPRING SET 1
28  DL20-08-02 BRALFE LIMIT POLE 1
29  DL20-09-01 ANES END CAP 1
30 GB923-67 125 NUT 1
31  DL20-22 #H[E WASHER 2
32  DL20-21 LSS NUT 1
33  DL20-20 ATHIRET BOLT 1
34 DL20-16-11 s SPRING 1
35 DL20-19 1R LIFT VALVE 1
36 DL20.1-05 1R B R B LIFT VALVE SET 1
37 GB11235-76 O B O RING 1
38  DL20-16-11 VEREE:E S ADJUST SPRING 1
39 DL20-18 B iR SPOOL 1
40 GB1235-76 O B[ O RING 1
41 DL20.1-02A HE CONE VALVE 1
42 DL20.1.01 RE SLEEVE 1
43 GBI 235-76 O B O RING 1
44  DL20.1-06 IZRRIEE BOLT SLEEVE 1
45 GB1235-76 O 7 O RING 1
46  DL20-10-01 HEiEE CHECK VALVE CAP 1
47 BG1235-76 O BI[E O RING 1
48 DL20-16-12 S SPRING 1
49 DL20-16-12 EA o) [ s CHECK VALVE SPOOL 1

-08 -



TAERMHA
WORKING CONTROL MECHANISM

-99-



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 70201300320 A IR YN S R BRACKET 1
2 7020180010 BRINFA OPERATION HANDLE 2
3 7140080010 RYTEY CONTROL ROD 2
4 B050310807 12 M8 NUT M8 2
S5 7130080030 I HIR YR LOADER OPERATION 2
6  Z116D.8-1 BIZEE YOKE 2

- 100 -



~

bR a
ENGINE OIL TANK ASSEMBLY

i

il

-101 -



Fs KS AR BE
KEY PART NO. DESCRIPTION QTY
1 B040711225 1212 M8x16 BOLT M8x16 2
2 B060211203 #E 8 WASHER 8 2
3 B040711225 1252 M12x25 BOLT M12x25 2
4 7510270010 HME SPRING 4
5 7110140010 piipImES FILLER COVER 1
6 7110140240 HLiEE M OIL SCREEN 1
7 7110140012 EZEHB FLANGE SPACER 1
8 7110140220 EEE FLANGE 1
9  B040710825 1252 M4x6 BOLT M4x6 6
10 W110001550 ALt OIL LEVEL METER 1
11 B040710824 1242 M4x6 BOLT M4x6 2

-102 -



SRIHAE S A
FUEL OIL TANK ASSEMBLY

-103 -



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 W110001550 A OIL LEVEL METER 1
2 B040710824 1252 M4x6 BOLT M4x6 2
3 7110130000 12 3 PLUGS 1
4 7110130110 |F HANDLE 1
S5 7110140240 L HiE M OIL SCREEN 1
6 7110140010 AROE FILLER COVER 1
7 7140130010 EiEELNN DIESEL TANK 1
8 7110140220 EEE FLANGE 1
9  B040710825 1242 M4x6 BOLT M4x6 6
10 7110140012 EZEHB FLANGE SPACER 1
11 7110140225 AL OIL LEVEL METER 1

-104 -



RANEZREX
CONSOLE FRAME ASSEMBLY

=

- 105 -



FEs = R Rotate gasket a=
KEY PART NO. DESCRIPTION QTY
1 7140160020 HiREE FLOOR MODULE ASS'Y 1
2 7140160260 ®’ES CONSOLE 1
3 7140160270 KF BOLSTER 1
4 7010200010 128 BUTTON 1
5 701020020 RNF JOYSTICK 1
6 7140160010 NS DUST 1
7 7140160020 $H %M PIN 2
8 7140160210 gy ROTATE GASKET 2

- 106 -



100

=L

CAB;,

40

20

O %
= gl
O ke

-107 -

I S W




Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 7140100090 BWERK CAB ASS'Y 1
2 W110008001 = REAR MIRROR 2
3 W110031063 I J38F HANDLE 2
4 W110031060 w3 LOCK 2
5  W110031068 ®F HANDRIAL 4
6  W110031075 R il WIPERS 1
7 W110031072 KT LIGHT 4

- 108 -



SSSSSSSSSSSS




Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 7110160440 JEE a5 2 BR SEAT ASS'Y 1
2 71401601 20 [N DUST 1
3 ZEH SAFETY BLET I

-110 -



UREZR
PANEL ASSEMBLY

-111-



Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 NW 1100017600 ERBEH DASH PANEL ASS'Y 1

2 EEW PLATE 1
3 EIE4T 4.2x9.5 SCREW 4
4 8040710616 122 M6%16 BOLT M6x16 4
5 8060210602 HE 6 WASHER 6 4
6 2140160300 BRIER CONTROL SUPPORT ASS'Y 1

-112 -



PANEL ATTACHMENTS MODULE

URERIDHAEE

-113 -



FS K= B =
KEY PART NO. DESCRIPTION QTY
1 B [5) FF & STEERING SEITCH 1
2 = FOR COVER 1
3  GB93-87 HE 6 WASHER 4
4  GB95-85 HE 6 WASHER 4
S T= BOTTOM COVE 1
6  (8845-85 M4x35 SCREW 2
7  (897.1-85 #HE 4 WASHER 2
8  (GB818-85 M6x20 SCREW 4
9 E= BACK COVER 1
10 BR= IRYBBER COVER | 1
11 24T M4x40 LOVER 1
12 G8818-85 HE 4 WASHER 4
13 GB93-87 #HE 4 WASHER 4
14 BERE RUBBER COVER II 1

-114 -



HSAL
ELECTRICAL SYSTEM

1251-2 35 36 10 33 2019 34

Ey -1 ‘ Fomuic ?

T

:h I .Ig-_ g

B! 1 {171
Emmaddibd F 7

Tl [ oY — — = Tl
_ 0715 . e
, 0 5 VAR 1 Reletin 2270
Z s ‘_\ \I"!; | _E ‘;::-_- =i !-l--‘--u---."- st _.........-__ﬂ‘.T‘,.u..-...._._:.' _‘-:?:0’ =
i o 4 P e 7. . AP
/ B v X ~4 L o Wb PR A [ v
v W Vo | g eyt - Y y ! '\
| { 4 V30 LR L 4 A S e ey 20, (g
| \\ o fd ! ! 0 ‘I H L = 4= Z
\ s ! [ g2l : ! !
\\ ‘\\.__:: ” j; iaeake i e ) 9 | :"‘“ _—_ —\ 26-27-28-29
/ \ NI ;
. i
\ /1" A 4 !‘f
. /2 \ /
Sl =" i " BAN g

15-16-17-18 ~~=-=-"" 32

-115-



27 2110180050

FB 4% (L=2000)

BATTER WIRE(L=2000)

28 2110180070
29 2110180120

FE 4 (L=1200)
k2% (L=500)

BATTER WIRE(L=1200)
BATTER WIRE(L=500)

Fs K3 AR HeE
KEY PART NO. DESCRIPTION QTY
1 NW1100017600 XREEK METER PANEI ASS'Y 1
2 W110000450 UFRAT B PANEL LAMP 2
3 W110000470 BEZ T TCMD ANTI-FOG LAMP 2
4 W110000580 IR 2& SD56-43/24 BLINKER 1
5 W110000590 TRHRKT Gl CEILING LAMP 1
6  W110000620 LIRS FF < JK861 POWER SWITCH 1
7 W110000640 U FRATFF % JK931-3127 PANEL LAMP SWWITCH 1
8  W110000670 BREATFF % JK931-2.21  ANTI-FOG LAMP SWITCH 1
9  W110001160 1R & BX306 FUSE BOX 1
10 W110001270 R FZD-23 FAN 1
11 W110001290 TSR FT211 ELECTRIC GOVERNOR 1
12 W110001300 #I| 28 ZD2551 WIPER 1
13 W110001400 Wik e FF % JK931-2.58  EX-HEADLIGHT SWITCH 2
14 W110001433 E itk 6QW-80 BATTEY 2
15 W110001450 R FF & JK931-2.39 FANNER SWITCH 1
16 W110001800 BIRINT TR LAMP SWITCH 1
17 'W110001810 ¥ TCM BI AT FRONT LAMP 2
18 W110001830 EEIR STEER SWITCH 1
19 W110001831 KGR BNy 2 SENSING FORENGINE WATER TEMAPRETURE 1
20 W110001832 SR E S SENSING FOR ENGINE OIL TEMPARETURE 2
21 W110004830 SHIE % YW242-2B OIL WEATHERGL 1
22 W110004840 SHURELLZ 22 WDG1371A  SENSING FOR TORQUE OIL TEMPARETURE 1
23 W110005720 F 5¢A&XT TCM F-REAR COMBINED LAMP 2
24 W110005740 BItAEXT FRONT LAMP ASS'Y 2
25  W110022050 W& HEEIY\ DL125 HORN ASS'Y 1
26 2020210040 MRk IV IV-BATTER WIRE 1
2
1
1
1
1
1
1
1
1
2
1

30 2130180050 B RE% FRONT MAIN WIRE BUNDLE
31 2140180010 BRNEHEREL CONTROL PANEL MAIN WIRE BUNDLE
32 2140180030 FEBRE%Z% REAR MAIN WIRE BUNDLE
33 W010204231 P Eh Bl STARTER
34 W010200120 REERA B ALTERNATOR WITHOUT BRUSH
35 ﬂﬁuﬂ)\&‘fﬂ HORN BUTTTON
36 BXAT REAR LAMP
RE XU HEATER

-116 -



